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KA {5 B Company information
FRFEE 1% BT I PR A ®] SUNWODA Electronic Co.,Ltd.
YT E 2 XA A EE A RALX BN 2 54588 18, 2 ABX., 2 DIX-9
BAE BT ¥ Floor 1,A,B,D District of Floor 2 and Floor 3 to 9 of Comprehensive Building, No.2
Consignor Yihe Road, Shilong Community, Shiyan Street, Bao'an District, Shenzhen City,
Guangdong Province, P.R. China
13823288548 xiangjing@sunwoda.com www.sunwoda.com
R YRR EE 3L 2 Be Bl B F BB~ 7 % — 4> /A | Shenzhen Sunwoda Intelligence
Technology Co., Ltd First Branch
o BRI E % XA A HEK HAE XA R FKE T B#) F—&E. ILE. C
ErER Pk 1-5  Floor 1&S5 of Building B, Floor 1 to 5 of Building C, TongFuKang Shuitian
Manufacturer Industrial Zone, Changcheng Road. Shuitian Community, Shiyan Street, Bao'an District,
Shenzhen City, Guangdong Province, P.R. China ﬁ/,‘,-r--rr—q
0755-29516888 xiangjing@sunwoda.com www.sunwoda.com /‘ \\e(, ‘;\f\:, /
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e DRI 3 S M TR AT PR A 6] Shenzhen Precise Testing Technology Co. Ltd AN
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0755-23406061 gongming@ptl-global.com www.ptl-global.com|
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Name LITHIUM ION POLYMER Brand
BATTERY
e TR A2
Type pH50 Original tested type .
PRFRELE (V) 3.87 wR/AEE 4850mAh 18.8Wh(Rated)
Nominal voltage : Capacny/energy 5000mAh 19.4Wh(Typical)
. T 78 F A SRS i e R
Dot Rechargeable Li-polymer /
escription ; " Lx content
single cell battery
R, WENEEB T
=N nl M
ﬁi‘(kg) 0.0655 ol Silvery and Yellow
ass Appearance . L
aluminum-plastics shell
WA B Test information
Vet = R= ) Sl A
RS S $-21100034A0 Mt = A 2021-10-29
Original test report No. Date of test report
v e BREE GRIEAMPRETH) 5 38.3 % UNITED
Test standard NATIONS Manual of Tests and Criteria 38.3 ST/BGRL, 10/ LiResw]
T.1 i B N T.2 3 FE Pk v
Altitude simulation =i Passed Thermal test =i Passed
T.3 #RBNM K N T4 rha il PN
Vibraton 1% Passed Sk &% Passed
T.5 HhER AL % - T.6 B & 2
External short circuit At Passed Crush At Passed
T.7 SR N T.8 SR &
Overcharge A Passed Forced discharge A Passed
38.3.3 (O / 38.3.3 (g) /
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¥ B - Sample Picture
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MWAEE R ABEE GRIFFHETF M) ST/SG/AC.10/11/Rev.7 38.3 FRUEE R . The
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Cor;;ﬁion tested samples meet the requirements of test items of the UNITED NATIONS Manual of
Tests and Criteria ST/SG/AC.10/11/Rev.7 38.3
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IR% Title Issued date
&Il S THEIW Vice chief engineer
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